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1/10 SCALE RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY

INSTRUCTION MANUAL
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Before beginning assembly, please read these instructions thoroughly.
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@ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.
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flcZ 5 Z 5% | ITEMS REQUIRED FOR OPERATION

I I ELTE
Tools required AT A TEOIRNC. +FELTREL,
.= CAUTION: Handle tools carefully!
/EE§\
Fv MA>DTWATE —fETE 7o) —
TOOLS INCLUDED Tools ACCESSORIES
WAL YF BSIARVF W GRS
Hex Wrenches Needle Nose Pliers Instant Glue
‘ } WoT1235R@ 0T236RO
‘ - vavILUF
i i Shock Wrench
No0.36219 / 36219P
@ SPHA 7Ty I)—<—

SP KNIFE EDGE REAMER

Cross Wrench 5

WoT235R@)/ 0T236R @) 9

Sharp Hobby Knife
PEPAS S

Shock Wrench ‘Qm

55 W+ RZA/3—= (]
5 IQYESHE) |:| Q Phillips screwdrivers (sizes: S)
7 %:@:@

2F v Y XIVIY—RIESC(RE— RO bO—5—) Eig#ERiHE (7 0R)

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

TIRIMIAARET, BE#1 ~15mmD
NHIIHTEBTETY,

No need to pre-drill! Drills neat 1 ~ 15mm
holes directly!

m7U2 WhyE—FAT
Grease
| P

Paint

ORT 1 DEEICIE
RUA—RZA A
BHDBETT,

@For painting the body,
use polycarbonate
paints for models!

m—R
Q@ZDF v MIF2F v > XV —RIESCOTARNUETYT, B Servo
@This kit requires a 2 channel radio control set with 1 servo and IESC. == .
Transmitter No.82273

H—7 KS-5031-09MW

=P W, TORICHBORBEEESE(|IC 2E,
@ 7O RDEIHRWVIE. TARIABOFHRBAZABSEICLTLIEETW SERVO KS-5031-09MW

@For more information on the transmitter, kindly refer to the
instruction manual of the transmitter.

W ZEH%
Receiver
No.82135
Syncro KR-331
ZAEHE (B
Syncro KR-331
Receiver

B ETRENNYy T — BrEe
Battery Battery Charger

No. R246-8451B X Z)L/\J— 2200 7.2V Ni-MH /\v 7 1) — w3 — o3 R e n
MUSCLE POWER 2200 Ni-MH Battery QERTS) W7 VTS AREEEAL (T
No. R246-8452B v 2L/ S7— 3000 7.2V Ni-MH / Vw71 — @Please use charger compatible with batteries used.
MUSCLE POWER 3000 Ni-MH Battery
No. R246-8452S <y ZJL/\7— 3000 7.2V Ni-MH /\wF1)—/STZ%
MUSCLE POWER 3000 Ni-MH Battery/S Plug
No. R246-8453B v Z/L/\7— 3600 7.2V Ni-MH /\v 71—
MUSCLE POWER 3600 Ni-MH Battery
No. R246-8454 v Z L/ X7 — 3600HV 7.2V Ni-MH / Vv F1)—
MUSCLE POWER 3600HV Ni-MH Battery

BtE—4%—/EBSC(RE—FI¥bE—F—)
Motor / Electric speed controller

7 2 <E—%— Brushed Motor 72> L AE—%Z— Brushless Motor /{ EECED YT —HA 2 }\
No.37021 No.82245 No.37032 No.37051 Suitable battery
Le Mans E—%2— REAE—R/N\TR VR 240S TSV LR JUR 240S ESC
(75-30%—>)  KA060-91W JS5E—42—F E—5—155T/4WDF  (60A/MAX13.52—>)
Le Mans MOTOR [B57KESC 60A ST54 LLE MANS 240S LE MANS 240S ESC m/N\y7F)—
(Brushed/30Turn)  KYOSHO SPEED HOUSE Brushless Motor 15.5T  (60A/MAX13.5Turn) Battery

KA060-91W Brushed WP
ESC 60A S-plug

/

A . MA)j
oy 25mm
No.R246-8584 M/:x/
2)ave Y —4r—711210mm 47.5mm

Silicone Sensor Cable 210mm
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.

However, be careful not to overly tighten TP screws as the threads may be
damaged.
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This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\YERER D1 B / OTHER HARDWARE

3x12mm E' X 3x12mm P EX 3mm Tyv¥vy—-Fvhk ESEUVY 5.8mm EOR—)L
Screw F/H Screw Washer - Nut E-ring Pillow Ball
(©) (jrmmm R 3mm Dmmmm @)Tsmm : © @ lesmm Om
2mm | 12mm T
5.8mm

5x10mm X&) - XFYVT
Metal Bushing - Ball Bearing

5mm

@ 2 DiEE / SCREWS

EX Frv7ER TIER TPEXR Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@ "||||||\III|||||||||||II\||||\||||||||||||||||\|| w Dmmmm L [




Screws / X%

1-E025 x18
E-Ring(E2.5)
EVVY

)

1-E030 x7
E-Ring(E3.0)
EVVY

N
s
1-N3024 x4
Nut (M3x2.4)

Fuk

©H
1-N3033N x15
Nut (M3x3.3) Nylon

Fok ooy

OH
¢ >

1-N4055N x2
Nylon Nut M4

FTAaYFvk

1

1-N4056FN x3

1554004 X2
Set Screw (M4x4)
LyhER

©)

(© | mm

1-812606H x5
Flat Head Screw (Hex/M2.6x6)
YIEZA (N\YIR)

©)

UT020 © x9
Flat Head Screw (Hex/M3x4)
HIEZ (AYIR)

()

1-S33008H x12
Flat Head Screw (Hex/M3x8)
YIEZX (N\YIR)

(0)

1-833010H x4
Flat Head Screw (Hex/M3x10)
HIEZ (AYIR)

1-833012H x2

Flat Head Screw (Hex/M3x12)
HIEZ (ANYIR)

1-S33015H x13
Flat Head Screw (Hex/M3x15)
HIEX (AYTR)

Nut (M4x5.6) Flanged Nylon
Tyb TV FaOY

'Il||||||||||\l|||\I|||||||||||||||\l|||\I|||||||||||||||\||||||||
111 1-533018H x2
1-853003 x3 Flat Head Screw (Hex/M3x18)
Set Screw (M3x3) HIEZ (A\YIR)
tyhbeX

()| M

UT020 @ x1
Flat Head Screw (Hex/M3x35)
YIEZ (N\YIR)

( Do
UT008 @ x4

Cap Screw(M2x10)
FryTER

© [ Jmmm

1-S22608 x11
Cap Screw (M2.6x8)
FryTER

1-822612 x1
Cap Screw (M2.6x12)
FryTER

1-822616 x2
Cap Screw (M2.6x16)
Frv TR

1-S23012 x4
Cap Screw(M3x12)
FruTER

1-S23018 x4
Cap Screw(M3x18)
FryTER

(©) (jum

1-S12605H x9
Button Screw(Hex/M2.6x5)
REVERNYIR)

Ol

1-S13006H x4
Button Screw(Hex/M3x6)
RaVEX

Oll e

1-S13008H x2
Button Screw (Hex/M3x8)
REVER (NYIR)

L

UT020 @ X2
Flange Button Head TP Screw(M3x10)
T7VITPER

e

1-523006F x2
Cap Screw(M3x6/Flanged)
To09F vy TER

(©pm ()

1-834008H x4

Flat Head Screw(Hex/M4x8)

$SLR (A2)

UT020 © x3

1-S34010H x12
Flat Head Screw(Hex/M4x10)
HIER (N\wIR)

() | O

Flat Head Screw (Hex/M3x45)

HIER (NYIR)

Q|

1-W300805 x3
Washer M3x8x0.5
Ty e—

©)

07222 ® x2
Washer M5x12x0.15
Tyv—

=2,

92643 x6
Snap Pin 4mm
AFvTEy

CEL,

92638 x3
Snap Pin 6mm
AFvTEY

M—
07231 ® x3

Screw Pin (2x11xM4)
Ag)a—Ey

UTB001 @ x1
Pivot Screw

ERy Y2~

Rubber Parts, ETC / S5/\—/\—Y. Z D

|

8RI;G|r?; (;g/Orange) BRG00S X6
%) Shield Bearing (4x8x3) OTT244M © x2
I N earing (xe OTT244M @ x2
QYT RIALZT) S ipnTY Block Tire M 50483x36mm |nner3pon$ *
SC216 X2 Stad AIF AR
Slipper Pad
ORGO3BK x2 YUDZASIAVIN
O-Ring (P3/Black)
oYY (PITZvY) BRGOO1 X6
Shleld Bearing (5x10x4)
@ H —IVRRT S
ORGO04SSBK x6
O-Ring (SS4/Black)
QU7 (884/75v%) gTOOS © >é1
% for OTWO010 ear.over poﬂgeﬂ SCT001MB x2
8;2525);; FONNARLZ Front Tire (Medium)
@ H BRGO14 x2 TIHRT Y IOV (ZTAT s
Shleld Bearing (10x15x4)
01222 ® X2 —IVRRTY 5
O-Ring (S05 4.5x1.5)
o)y © | |
‘ 36105 x1
Antenna pipe
964418 X1 TYTFIAT SC246 x2
;p;rlgf \Tiffj Batiery Strap (16X200mm)
NIYT SILCONE SHOCK O NyT)=ASwT
0T253 x6 #200cst 5wt S1LO200 x1
Shock Gasket 12mm Q Silicone OIL #200 ﬂj‘ ‘ >
2aAvIHRTY JUAVAAIL




Metal Parts / »%)V)\—Y

o0
©J) e

OTWI23 @ 22 AF—IVR—Ib
gggjlzga?e 22 g;fg:nﬁg/e OT238R © x4 Front Shock Spring Medium Black
' AV NRTIIMT ZvY =
N — Ny — i 7
29525 SRy @D
« SC242 x2
O 4.8mmxM2.6 Ball Nut
) R=IbFyk
OT238R @ x2
Shock Case L
Savoh—AL OTW124© x2 @ ﬂ
Rear Shock Spring Hard Gold UT017 x6
© I ‘ | U7 A7) IHA=IVE M3x6 Tapered Washer (Silver)
0T239x2 T=I\=TvIv—(VIVIN-)
Front Shock Shaft © [llllllllllllllllll]] [ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ
PA=ASZE N2 oA 01234 @ x2
Tie Rod M3x50mm
O O . oot 1
0T240 x2
Rear Shock Shaft ©  (mmmI—— T uT019:2
D723y vv 7 07234 O x4 FIa_ngeNetaI 3X61)nm£ULT|MA)
oL ] Tie Rod M3x38mm TTYIAR (FIVTAR)
Ol  o=ex ot
Bevel Shaft
0T248 x2 everst
Flange Shaft 3x26mm VRTE Uy O [T
7R AT \—nnunnununu UTO16 x2
UT018 @ x1 |
@ D 0 OT224 ox Servo Rod A FronE Wheel Shaf‘E (ULTIMA)
Pin2x7mm FROw A 70V M=V TR TIVTAR)
0T249 x2 (]
Flange Sheft 3x30m DI TIOINID
TI50I% T UT0189X1
m : T
UTo13x2 R
Shaft 3x43mm(ULTIMA) 0T230 x2
v I TIVT4R) Rear Wheel Shaft
UT014 x2 U7 RA=ILv Tk
ﬂ King Pin (ULTIMA)
uTo15x2 FTEY(TIVTAR)
Shaft 3x64mm(ULTIMA)
%7 TIVTAR) |
N I [
) | S 016
0T228 x2 Diff Shaft
%ﬁfgg ’ghaﬂ Swing Shaft FIITR
< s AAVGIv T
AUFTIvTH
| ——
0T225@ x1 0T225@ x1 e
Counter Gear Shaft Slipper Spring 07231 @ x2
UT008 @ 1 UT008 @ X2 HIVA—ETIH T USRS S0V Drive Washer
Counter Pinion Gear Spur Gear Crip RZAT DY v—
VAl Sl e 7 2 AN=FY9)vT
: @]l O
e 0125 @ x ALY g ]
Slipper Spring Guide Spacer 5x7x10mm uTo12 x2
AYYIN=RTVZT AAE ARt = Servo Saver Shaft (ULTIMA)
PR —1 =22 T TPIVT4R)
07221 @ x1
Final Pinion Gear 32T
T7AHIVEZAVFT ]
07221 @ x1 Wi
Counter Gear §§WW%Z UT006 © x1
HhoVE—+7 %@s Servo Saver Tube i
(4/7./////”"\\\ > H—Rt—N—F1—7
fal) FA304-25 x1 SC215 x2
012220 x2 Pinion Gear (25T-48P) Slipper Plate
Diff Bevel Gear13T b 7 4 AyN=TL—h
TINIVF7
07221 ® x1 0T222® x2 uT006 @ x1 UT006 ® x1 UTOO O x1
Diff Gear 53T Diff Bevel Gear10T Steering Plate Servo Saver Spring Servo Saver Nut

TIET TINIVFT ATTIVGTL—h H—Re—N\-2T)>J H—Re—N\—Fvt




Metal Parts / A% )0)x\—Y

O OGW

@ @
—
oo =0 QOO
UT009S ® x1 ( )( ) uTo11s @ x1
Motor Guard Support Motor Guard Joint
E—g—H— K~k UTONS@xt  —g—p—ka1vh

T r Motor Guard
E—2—A—-F

Main Chassis (Silver/ULTIMA)
A= (IWN=ITIVT4R)

UTB001 @ x1 UT009S © x1
Roll Bar Plate Motor Plate
O—)bN\=7L—h T—42—7L—h
] O
P |
o © ° © _ ©
) 0 © ©0 = O
al 1 © ©
o)
S © © © ©
UT010S X1 ———b> [

Plastic Parts, ETC / 7S5 XF v /\—Y

0T209 x2
Shock Piston (OPTIMA)
JAVIERN (FTT4R)

UT008 @ x1
5.8mm Ball End Diff Case
A—=IVIVR TIr—A

UT001 x1
Bulkhead Set (ULTIMA)
NIy Ry b FIVT4%)

OT210R x2
Shock Plastic Parts (Red/OPTIMA)
23y TNV (LY RIATT4R)

Spur Gear 57T

AN=F4 57T

uT003 x1
Wing Stay (ULTIMA)
TAVGRT—TIVT4X)

uT002 x1
Gear Box (ULTIMA)
FTRVIR (FIVT4R)




Plastic Parts, ETC / 7S XF v o I\—Y

[UT004 |

UT004 x2
Suspension Arm Set (ULTIMA)
YARY 3T~y b (FIVT4)

uTo07

Radio Plate Set (ULTIMA)
ANTL—by bk FILT47)

uTO006 x1
Servo Saver Set (ULTIMA)
H—Rt—N\—ty b+ TITAR)

8D Front Wheel 50mm (White/2pcs/Ultima)
8D 7OV MRA—IV (K74 M2NT IV TAR)

© ©
OT252W x1
Wing (White/Javelin)
TA VG (TN Y)RIA b

UTHO02WT x1
8D Rear Wheel 50mm (White/2pcs/Ultima)
8D v RA—)L50mm (K74 M2/ T IVT4R)

UTB001 x1

Non-Decoration Body (ULTIMA)
/YT AL—=avRTA FIVT4R)




TFIXT
Diff Gear

Plastic
BAG

oT2220® 0oT222@
1-W300805

1300805 / M@‘
M3xx0.5 \—3 >
01220 M3x8x0.5

0122 @

ATav—Y
Pin 2x7mm

o]
Option Parts 07224 ® \ﬁ/ ‘

OTW101

O-Ring (S05 4.5x1.5)

Ball Diff ( for Belt Drive / OPTIMA)
R=IVTTNIVNRSATRIATT4A4)

om224@—

OTW101-01b 7—U—H1 RIdfERLEE A,
FARIBMECUT RARTIN—=YIN\wD) H#ANET,
OP OTW1 255 AR RN E,

Do not use OTW101-01b Pulley guide!

Putin 3 O-rings (spare parts bag) each side.

It's unnecessary for OTW125

Diff Gear \

Grease

Fett Graisse sU=x

J1)—R
Grease

g ETR!

Do not over tighten!

0T222
o A

= 4

| UT008 @
Cap M2x10mm
or 1 -7 P
01224 @ \W/
Pin 2x7mm

o S

0T2220@

Ol— 3
o2 e @
O-Ring (S05 4.5x1.5)

S
< fb\s __ omes
oT240@— 6\/\;)@

FHEDET TRDRIFE) A1) 15000~
300005 5L CWNET,

Use Silicon Oil 5000 — 30000 (sold separately) to
your preferred setting.




FIRYIA

Gear Box

<
D
>
2
=
=
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g
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v I MEREET,
Remove shaft.

1-833015H
FH M3x15

/@

((,




B%—Gz—jlx—l\{—ﬁ—ﬁ— 3
Motor Plate Motor Guard

EVIDIKTFTTIZBLOICE Y b LET,
Set so pin holes are horizontal.

—=9)

-
92643 \
R-Pin 4mm / / @\

072250
1-S32606H
FH M2.6x6mm
UToogs/e MMMM @
1-833008H S
FH M3x8mm uTo1ts ©
FRYIR p
Gear Box FT2aAVINARINEZAT
Option Hi Mount

Ol

1-S33008H
FH M3x8mm

uT020 ®
FH M3x35mm

UT009S @ H]ﬂ]ﬂ[ﬂ]]ﬂﬂﬂ]lﬂﬂ[ﬂ @

/ 1-S33008H
FH M3x8mm

| (<)

UT020 @
FH M3x45mm HHIFETR!
Do not over tighten!

10




HIVE2—FT

Counter Gear
/OT225R (2]
SC215 ( e h
Slipper Plate 5B @ETEE o
Important! Note the direction
0T221@

a

!

S\ BT REDLSITT S IR
= Q 01250 | LypLEd,
/ Note direction of flange is set to outside as
SC216 per diagram.
Slipper Pad % \ J

\

J

0T235R @ / OT236R @

e

v 7 S OEE THISA
HET,
Tighten to face of shaft.

ATvaviN—y
Option Parts

0T225@  1-N4056FN

01225 @
HD Slipper Pad (2pcs/Scorpion 2014)
HD AUy \—=/\w R QA/RAO—EF> 2014)
e
Upper Rods Option Parts

Q] [ [T
LA43 x2pcs
@ / Titanium Adjust Rod 38mm

FERTIw A ROy R 38mm
®\ A oT234 ®

W0201 / Light Weight
=)
x5pcs

5.8mm Hard Ball (5pcs)
5.8mm /\—FR—JL (5pcs)

11




ﬂ V7w RT—
Rear Shock Stay

||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||III
1-513018H

#ieos TR / 1-513018H
Do not over tighten! CS M3x18mm
utoot @
N |II\I||||||||||||||I\I||||||||||||||||||||\||||||||||" @
1-S33015H

1-N3024
Nut M3

FHS M3x15mm

ERIDNICEYLET,

Bﬂ n Mount to the top hole.

1-S33008H 1-N3033N
FHS M3x8mm Nut Nylon M3

FTavIN=Y
Option Parts

m DT AR 3
Rear Suspension

I: x5pcs

Flat Head Screw(Hex/Titanium/M4x10/5pcs)
HIERMAXT0)ANYTR/FZV/SN)

M | (©)

UT020 @
FH M3x45mm

uT004

. 1-534008H
FHS M4x8mm

) FIDREFER!
) Important ! Note screws length!

1-534010H
FHS M4x10mm

12




D7 INTFv )7
Rear Hub Carrier

0T230

BRG001

L,
Sl

FTaviN=y
Option Parts

BRGOO1 / A
mre | O @ 02310
Universal Swing Shaft (2pcs/Optima) X2pcs
AZIN-HIVRA T Dv T QAT TAR)
M'JT#X’\"‘/DH‘/ e ——
. 293 5—
Rear Suspension Option Parts
BB BECHE ® "
ED&SIcty M LET, xiopes
Important ! Note direction. [I:lﬂ]]]ﬂﬂ]ﬂ]ﬂ]]]
Set as shown in the figure. UTB01 © M3x6 Tapered Washer (Blue/10pcs)
T=IN=Tvr—(7Ib—)
ABIDIRIC Y FLE T,
oo E Set on to the inside hole. UTB001 B3
A\
0T228 \\W\%@)

\ : " , 4/( N
1-54004 ‘.\y\ \ —
2) 1-833015H NS '
UT004 M (
=
s CS=S>
p >

© [ mmmmm

1-822612
CS M2.6x12mm

E2.5Clip

uTo04 H
@ "II||||||||||||I\IIII\||||||||||||||||\||||\||||||||||
1-833015H
FHS M3x15mm
ARy LET,

Set on to the inside hole.

BE! \ETER

HoLSlcty LET, UT004 I @ 2.0°
Important ! Note direction. :
Set as shown in the figure.




m;&?uy%m\y K
Steering Tie Rod

ATVaV N~

Option Parts

© 1] Jo [T TN
X2pcs

Titanium Adjust Rod 50mm
FAUTIvA MOV R 50mm

Light Weight
)
x5pcs

5.8mm Hard Ball (5pcs)
5.8mm /\—RFAR—JL (5pcs)

W0201 o234 ©
/LA43
l)
X2
N ot
32.0mm
J
HY—Rte—/\—
Servo Saver p ~
E@% 0.5mm
CTD ~-UT006 ®
. J

©H
1-N3033N
Nut M3mm

1-N3033N

HZEHhEET,
Flat surface must be align

14




Y—HRt—/\—
Servo Saver

FTaviN—=y
Option Parts

BRG002

x4pcs

Shield Bearing(5x8x2.5)4Pcs
= VRRT)

1-S33008H %
FHS M3x8mm

Y—Rt—/\—=1>y
Servo Saver Link

1-833018H
FHS M3x18mm

Do not over tighten! Check and
makes sure it move smoothly.

@ “ T EER BE<DOHRLET,

1-S13008H
BS M3x8mm 1-833018H

UT006 @
uTo19 1-S13008H

k

FTavIN—=Y
Option Parts

BRGO07F

x2pcs

Flanged Bearing(3x6x2.5)2pcs
TS5INT) T

15




JOrvbhraviAT—
Front Shock Sta

1-N3033N

Nut M3mm
FRIDORICEY LET,
Set on to the top hole.

]

1-N3024N

Nut M3mm \
@

1-833015H

uToo1 il

1-523012
CS M3x12mm

D7y LK,
Mount to the top hole.

1-N3033N
a2

1-523018
— o))))ﬁ»)‘»)))))))))))»\)))»i)))) CS M3x18mm
1-N3024N
-~ uT007 @

(_@__@ o))
1-823\012
@ —om)?@ .

||||||||||\IIII\I|||||||||||||||\||||\|||||||||||||||" @
1-833015H

FHS M3x15mm

18|

JOVMS RNy
Front Suspension

g ETE!

Do not over tighten!

uTo14

/ 1-S33012H

E2.5 Clip

Q»))\m)\»@)\'\

HHIETER!
Do not over tighten!

1-S33012H
FHS M3x12mm

UT014

1-E030
E3.0 Clip

16




m7u>wx«°>~ya>
Front Suspension
1-S33015H
FHS M3x15mm
BE!
AETER

Important !
Note direction. .

1-N3033N
Nut M3mm

1-834010H
FHS M4x10mm

HHIETR!

Do not over tighten!

Important !

Note direction.

Shock Tool
>3y —)b

OT237R©

Gold Damper Front (OPTIMA)
d=IREYIN= 70V FTT4R)

N

oo v | OTW128 OTW129

Gold Damper Rear (OPTIMA)
A=IWREYIN= T (FTT4R)

OT238R O

32\

wEFCLOMWANET,
Put in tightly until the end.

O

0T253
( > Shock Gasket 12mm
N
x4

OT235R © / OT236R ©
OT237R® / OT238R O

1-S12606H
FHS M2.6x6mm

17




v EAN
Shock Piston

21|

Rear

1-E025
E25Clip

J)

SIL 0200
Rear
=y
Long
SILICORE SHOCK OIL

#200cst 5uwt)

E=0va
Long

Q)

0T240

1-E025

-
v 7 PDEREDEF CRUAHET,
Stop to face of a step of a shaft.

ORGO03

/
K

=

BESERIEDEINCTZVIH
AHRIICTZDE T,
Eront Note direction. Flange is on inside.
1y
Short

av oA A1V
Shock QOil

22|

RUVA

Rear x2

Front x2

FTaviN—y

OT210BK

Option Parts

O [ Jmmm x2pcs
CAP M2.6x8mm

Shock Plastic Parts (Black/OPTIMA)
2V TIIN=Y (TZ9914TT4)

DAV DETAETAA I A ANET,
Fill oil to this line.

NI MR EE CHRUAHRDBGA A IR EET,
Insert shaft all the way and remove excess oil.

X&EFRty b7y 7170V FAUTCER AT DYF 41200,
Py T DOWI—XTIERIEEEBEZ M/ a4 1)1300
—400fEATELXT,

[X] Basic setup! Front A / RearC piston with silicon oil 200. F/R B
piston with silicon oil 300 -400 for hi-grip track.

18




:/a\y77\7’u>/7“
Shock Spring

EAEDHIET,

n There are left and right.
OT210R A L
OT210REAR \
1 @

1-822608
1-822608
CS M2.6x8mm ﬁ. %
0\ / ';«\
}

Rear

2X

I\

\ D
é\ I;'ont ?=; __owi2e
\_,‘\“" X ‘~D
\\ ——) (
z‘a owiz® (~D
— =
) Wi (S
\G.!.B - oT210R A

G

/‘T' ”

aviN—=y
Option Parts

Light Weight

#e

@ x5pcs

5.8mm Hard Ball (5pcs)
N—FR—=JL

fHHIETR!

Do not over tighten!

©f

1-N3033N
Nut M3mm A@ A\

MDY FLET,
Mount to the outside hole.

@ "IIIIII||||I\II|||||||||||||||||||\|||||||||||||||||||

1-833015H
FHS M3x15mm

1-823012
CS M3x12mm
MDY FLET,
Mount to the outside hole.
1-823012

uToo4 3
OT210R

1-833015H

96441B

19



AHTL—b
Radio Plate

DT ETE!
Do not over tighten!

35105

UT020 ©
FH M3x4mm
(12%)
(Standard)
UT004 M
g uT001
| o <
y @ ‘\"
uTo01 @ () K |

< 1-513006H
; ) é/ 513006

uT020 ©®

472> ESCERWSF
Option ESC Mount

BAG
SPARE
PARTS

rd P\ 1-522616
UT004 I €S M2.6x16mm
OR
1-812605H
BS M2.6x5mm
\@ 1-513006H
BS M3x6mm
AHTL—b
Radio Plate
UT020 ©®
J
uTB001 E
UT020 ©

FH M3x4mm

e

’\
— gs%o%H

FHS M3x8mm

1-S34010H
FHS M4x10mm

(@

n uT006 E

f,;\.‘ T
S8

1-S22608
CS M2.6x8mm

20



7&7u >gF—RO R
Steering Servo Rod

(©)|m

1-512606H
FHS M2.6x6mm

uT006 I

uTo18 @

s’.
) uT006 A

© 80

(Omr
oz
=

© B0

T =

uTo06 3

SANWA. JR. KO

FUTABA . KYOSHO

UTo18 ® .
O—70774/ 1V —HRA
For Low Profile Servo

AN

m RFTUITH—R
Steering Servo

ATV —RDZ1—I)VERE L T —RABORI TH — R R—ZBUISITE T,

Make sure Steering servo is in neutral position before installi ng servo horn.

BE! mETER
Important ! Note direction.

A L B

uTo01EF  38-39mm  UT001 A

Cmmm B L A

uToo1El 39.5-4Tmm UTOO1E/

UT020 ®
FBS M3x10mm

BENFEA
Not Included

4 .
O—70771 b —R
Low Profile Servo
1-S33010H
FHS M3x10mm
@ @1-822608
CS M2.6x8mm
. J

21




Spur Gear A Ontion Parts OTW126

o
1

BETEE!
Rkt FLET,
Note the direction.
Set as per diagram.

MCN Spur Gear 51T/48P(for Brushless Motor)
MCN R/\—%7 51T/48P (75 L AE—%—F)

BRG003

BRG003

uT002 A

UT002 @

n DEDVVAMTET,

Use small amount of grease.

N \
|||||||||||\|III\II||||||||||||||\||||\||||||||||||||
1-33015H " @

FHS 3X15mm

FrORIHIRA DT E-EDOT
EELET,

Tighten the screws with one sheet of
paper inserted between both gears.

1-S23006F
CS M3x6mm

O, 553003
Essm3xamm

FA304-25 Snap Pin 4mm
Pinion Gear 25T




SCT001S / HB

Y]
| £
k'Y
Ne
Tlo
N =
RE
O

A4—=Ib
el

SCT001MB

o o
o ) .
£x ST _F
[Valaa) I~
= A ER
—— INEN B
loNe] NN ON\I
SO _H_H =
23 55 Bz
ju
om c =
Ca EE Ex
£33 B
— SR — N\
™ 3 8+
(2] SN — 2R
< F N & S
Nl B SE S+
- R fragNes o 5O
x| KN Nl = 25
=< | EQ £%
e T S D T o =
s O fogus o |
SINE O =kl O 2w
o
i oo
< =
z o N
- L 88
St M EE
SS #e 55
o o NO
T T %
EE 4
oD

c

Set with tire logos on outside.

2AOIHIMAl

14—
el

3208
Tire Whe

1-N4056FN

HHgETR!

1-N4055N

Do not over tighten!

23



m RFA— DY PRIV IFH—IL
Body Cut Paint Decal

1Y RUORTAICTVERITE T,
Cut and make holes in the body

White
RIA+

PIWERDE Y

Cut
YIWERUE

ESIECRSER LN EDVET,
Follow the numbers in order when applying for best result.

BOEOHRME AR R 1K TR T ERT Y A — DA EFES LTRSS B RO LS T,

K FUAEARE D SRAT VA~ A BEERET,

We recommend to use dish detergent to fix the position of the d ecals. Add few drops of detergent to
water and apply between the decal and body, then position the location. Make sure that there is no air left
between the decal and body when applying.

[16) eﬂbﬂﬁ)ﬁgmﬂb ﬂ@ﬂa T@) EDED @?

:
:
(0}
.
()}

= g | "
| s )3
= = 913 i
@ o't |

1]
b1} © V4
(33— m
B $ >
sl e * ]

 NGSHO RACING TEAM

(1) 7] é) 'Kgm SUPER

I

24




a—)bor—

Roll Cage

34

1-S12605H
BS 2.6X5mm

1-812605H

uTtBo01 @

©

CS 2.6X8mm

/_J_\\\ .

TA—
Body

25




7=

Body

e

36

2

S
% "
i

&

apn’ % %\ )
S
Bl

,‘
A //.\/h“

4 L ,\\\1 ‘
oSG Bl

)’thﬂv /
)

Push down hard at il next to driver. Pull out

body at Hlin front of body mount.

RTADHNLS

OT252BK/GR/OR/R/Y

Option Parts
0T252 BK Black
0T252 GR Green
0T252 OR Orange
OT252RRed
OT252Y Yellow

ATV =Y

1-833010H
FHS 3X10mm

©

B

92643
Snap Pin 4mm

uTo03 H

Wing angle adjustment shim

/) - f .r

BETER
Important ! Note direction.
AT BETREY L\

o4
Wing
=l

M

26




AT
Wing

38|

Snap Pin 6mm

92638

27

=Y ‘/ﬁﬂ““\hl 2
4

il &W

INyT—
Battery

i
AT
NS AN
TR

> M @.ﬁ\\\_ f 4¢ F

\

,,§
2
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pay: AR

Exproded View

1-S12605H

% 1-512605H

©

1-N4056FN

BRGOO1
1-554004-"

U
- UT004H
UTBOOTA—_| .

1—EO30\€9

1-522608 92643

UT007@
1-E030—_

/UT001 1-533008H< 5

——92643 1-533008H

q/é&-

uT006
N

UTOO6E___

uT007®@ L
uToo4@ / 1-5/23018H NN \@-’

@@@ © 1-533018

A43
/ U008 g.5p30184 | 0T2340©
OT210RH 1-N3024 1-N3033N [1-N3024 I / W0201

\
_ )
@ o

W0201 EA43
1

uTo1/
1523012
o ) 1s33015H
4
O
L4
o
UToo3m 401
16025
on2340
2 1-533012H
uro14
/

>

F 153301

5 woo
O Uty
S

_
="__uT001E

1-534010H

28



wort & k)
1-533015H @‘ 072340
N\ (@ / LA43

\ &> —wo201
(@‘ 01230 TT—1-N3033N
% 07249

146025

1—53301€H ® %

UTo15

D

)18H T001
1-N3024 uro@

OT210RE ’ 1-523018H

q3o\33%\®

8]
© ] 15126064 J]00CHIEIE
e 1-554004
| - a o uTooEl 1
; UTo0sH 1533008HSC242 . (@ / UT020© e
. =% _UT006@ Gy %/
uTo19 =

5H

UT003H

Q M
03 oT228 @) 1-533015H

1-534010H

/\@ UT006H S UT006
1-522608 UT0200—, ©
\ UTowe%

\ N=)

S o UTo06 Il N
@ UT006® > \ \
| —1-533018H

uToo3@
e
1-533008H
/
uTo115@® @

- uT0115@
N

1-534008H

1-522612

%§

uTo15 u

UT010S

}533010H
) g\

~
/\ 1-5330

OT252WT
/

UTo02iB )
1-533015H @ .
\. _utBoo1d

0T224M@  UTHOO2WT

29




Exproded View 1-N4056FN

YMEX 012250
T e /oms@ uT002@

/ BRGOO1

1-533015H,J

uT002E8

UT0200
0T225@
sC215
/ S s
(o S ol
/. (  sce
01224@ { "/ / /sc215
012250 ¢
oT222 |
% ® e % @BRGOO?, s 072250
S
S 012220 { UT008®/0 10080 /
& A / 072240 072220 . w S&)
o SO\
1-553003 /
UT008® gg

IS @ 012220 1-W300805
g % 072220

072220 FA304-25 1-S23006F

,m.” % / oT223 ORGO3EK
/ om’ze &@ / ya vioese
/

UT008@
1-W300805
)
GEAR RATIO CHART

G003

012220 072240

N

g I /OTZZZG)
w9 072240©
Sog

binion Final Ratio e @
Standard 57T | Option 51T
Rear Shock

20 10.80
| < W
3; 1908229 Ay /0T210RE1
23 9:39 Front Shock %/1‘522603
IO aYY >

2 9.00 P -
it St NN

2% 8.64 S

26 831 Y

27 8.00 716 N/ 00

£ OT210REHE
& 0

D

___otwie
28 7.72 6.90 My Sfﬁ Gear 11/4P &
29 745 6.67 NN 20 5 g 7\ ==
30 7.20 6.4 UFAAE—SR) _owizse 5=
31 6.97 6.24 — T
N )
32 6.75 6.04
33 6.55 5.86 .(@
34 6.35 569 .o
35 6.17 5.52
: - ) onwe- B
38 5.09
39 496
40 4.83 1-E025 1-E025
41 471 ;OTzog\ (O) A (o) c ;OT209E
et S e \C/1—E025
& —onoom ~_-omoom
ORG03 S @7ORGO3
0T209E @/onos;ﬂ
= oS3 /OT253
©__— 01370 = @) OT380

— /OT240

OT210RHE

S
— OT210RE

@/omom @/

oT210rA
/
ﬁ ___—omird @
@

/ OT210RH
(@)




ULTIMA Parts List

1-S33008H

x10pcs

(o) oo

FH M3x8mm

x10pcs

x10pcs

O

FH M3x10mm

(0)

FH M3x12mm

x10pcs

x10pcs

(© |

FH M3x15mm

FH M3x18mm

(O] momontis

x10pcs x10pcs x10pcs
BH M2.6x5mm BH M3x6mm

1-S13008H

x10pcs x5pcs

Ol e

BH M3x8mm

1-S22608

© ([

CAP M2.6x8mm

CAP M2.6x12mm

CAP M2.6x16mm

CAP M3x12mm

x5pcs

CAP M3x18mm

x5pcs

1-S54004

FH M4x8mm

x10pcs

FH M4x10mm

x10pcs

(o)

1-W300805

@ H x10pcs

Washer M3x8x0.5

x5pcs

Cap crew M3x6/Flranged

Nut M3

@4

x10pcs x5pcs

©d

Nylon Nut M3

OH

Nylon Nut M4

Flanged Nylon Nut M4

E2.5 Clip

x10pcs x10pcs

E3.0 Clip

1-E025 _J4-E030 Q36105

O]

=2

Snap Pin 4mm

x10pcs

Snap Pin 6mm

96441B

|

Sponge Tape 100x150mm

ORGO03BK § ORG04SSBK

x10pcs x10pcs x10pcs
O-Ring P3 Orange O-Ring P3 Black O-Ring SS4 Black
* M (B E)
1-532606H  Flat Head Screw (M2.6x6/10pcs) HZERM26x6)(N\Y I Z/10) 300
1-533008H  Flat Head Screw(Hex/M3x8/10pcs) HZERM3X8)(N\YZR/10A) 300
1-S33010H  Flat Head Screw(Hex/M3x10/10pcs) HZEZAMIXI0)(N\YZR/10A) 300
1-33012H  Flat Head Screw(Hex/M3x12/10pcs) HIEAM3X12)(N\YZZ/10A) 300
1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HZEZAM3IX15)(ANYTR/10A) 300
1-533018H  Flat Head Screw(Hex/M3x18/10pcs) HZEZAM3X18) (NI R/10A) 300
1-S12605H  Button Screw(Hex/M2.6x5/10pcs) RV EZM26X5)(N\YZR/10A) 400
1-§13006H  Button Screw(Hex/M3x6/10pcs) REVERM3X6) NV T R/10A) 300
1-513008H  Button Screw(Hex/M3x8/10pcs) REVERMIXE) (N T R/10A) 300
1-522608  Cap Screw(M2.6x8/5pcs) FrvTER(M26x8/5A) 200
1-522612 Cap Screw(M2.6x12/5pcs) FryTERM26x12/5A) 200
1-522616 Cap Screw(M2.6x16/5pcs) FryTERM26x16/5A) 200
1-523012  Cap Screw(M3x12/5pcs) FryTERM3X12/5A) 200
1-523018  Cap Screw(M3x18/5pcs) FrvTERM3X18/5A) 200
1-553003 Set Screw(M3x3/10pcs) Ly MERM3X3/10A) 200
1-554004  Set Screw(M4x4/10pcs) Ty FEZ(MAx4/10A) 200
1-534008H  Flat Head Screw(Hex/M4x8/10pcs) HZEZMAXS) N YTR/10A) 400
1-S34010H  Flat Head Screw(Hex/M4x12/10pcs) HZEZMAXI0)(N\YZR/10A) 400
1-S23006F  Cap Screw(M3x6/Flanged/5pcs) FryTERMIX6/ TV IF/5A) 400
1-W300805  Washer(M3x8x0.5/10pcs) 7y 4-(M3x8x0.5/10A) 200
1-N3024 Nut(M3x2.4/10pcs) Fv M M3x24/10A) 200
1-N3033N  Nut(M3x3.3) Nylon (Spcs) FvhM3x33) 740> (5A) 200
1-N4055N  Nut(M4x5.5) Nylon (5pcs) FvM4x5.5 40> (5A) 200
1-N4056FN  Nut(M4x5.6) Flanged Nylon (5pcs) FyMMAX5.6) 75T FAAV(BA) 200
1-£025 E-Ring(E2.5/10pcs) EVU>J(E25/10A) 150
1-E030 E-Ring(E3.0/10pcs) EU>4(E3.0/10A) 150
36105 24GHz Antenna Pipe 24CHz 7T H I T 250
92643 Snap Pin(4mm/10Pcs) AFvTEY(4mm/10PA) 200
92638 Snap Pin (10Pcs) AFvTE(10Pcs) 200
964418 Sponge Tape(1x100x150) ARVIT-T(1x100x150) 300
LA43 5.8mm Ball End(12pcs) R-IVTR 580 (12pcs) 300
ORG03 0-Ring(P3/Orange) 10Pcs 09 (P34 L) 10AY 200
ORGO3BK  O-Ring(P3/Black)10Pcs 0UYJ(P3/7Zv9)10A 200
ORGOA4SSBK  O-Ring(SS4/Black)10Pcs 0 (SS4/7Zv7)0A

% FOR JAPANESE MARKET ONLY.

BB 10x15x4

x2pcs

SS M3x3mm
Pinion Gear 25T-48P

ol

; x6pcs

CAP M2.6x8mm

Ol

©® xdpcs

® x2pcs

x2pcs

O [ 10 xdpcs

x2pcs

* EfE (Bt E)
BRG001 Shield Bearing(5x10x4)4Pcs =)V RRT 2 (5x10x4)4 A 1000
BRG003 Shield Bearing(4x8x3)4Pcs J-IVRANT YT (4x83)AN 1000
BRGO14 Shield Bearing(10x15x4)2Pcs Z-IVRANT 5 (10x15%4) 24 1200
FA304-25 Pinion Gear (25T-48P) EZ4 %+ (25T-48P) 300
07209 Shock Piston (OPTIMA) YAvIERANY (FTT4R) 400
OT210R Shock Plastic Parts (Red/OPTIMA) 239G TIN=Iy RIFTT43) 400
01221 Gear Set (OPTIMA) F7EYvh (FTT4R) 900
01222 Diff Inner Parts Set (OPTIMA) TFIAVF—=IN=Yt vk (FTT43) 1100
01223 Diff Gasket (4pcs/OPTIMA) TIARTY N EAD/ATT4) 300
07224 Diff Shaft (2pcs/OPTIMA) TII% TN QNATTAR) 1000
01225 Gear Shaft Set (OPTIMA) F7Iv I MY FTTA4R) 1200
01228 Swing Shaft (OPTIMA) RAVT% T QNATT4R) 800

31



ULTIMA Parts List

0 Olli—
x4pcs

X2pcs © x2pcs

0T234
© (T [ e
K111 1) 111 110 [}

FH M2.6x6mm

[ fommm x2pcs
CAP M2.6x8mm

@ U x4pcs
<) x6pes

©)[m
FH M2.6x6mm

© [ Jmmm x2pcs
H] CAP M2.6x8mm

x2pcs @ U ipes
@ x4pcs @ X6pcs

o |BO|a  \Bo

© x2pcs O x2pcs xdpes © x2pcs ® x2pcs  xdpes

0T239 0T240

O MC———"T71 x2pcs

OMOC—————""T77 x2pcs

* M (B E)
01230 Rear Wheel Shaft (2pcs/OPTIMA) V7 RA=IV v TMANA T T4R) 700
01231 Wheel Hub Set (2pcs/OPTIMA) FA—=IINT Y bQAATT4R) 700
01234 Tie-Rod (OPTIMA) AAOYR (FT74) 600
0T235R Front Shock (Red/OPTIMA) 7083y (LY R 3T 747) 3200
OT236R Rear Shock (Red/OPTIMA) 7Yy (LyRIA7747) 3300
OT237R Front Shock Case (Red/OPTIMA) 7Oy =A (LY R FT743) 1900
OT238R Rear Shock Case (Red/OPTIMA) D73y —=A Ly R/ FTT74R) 2000
07239 Front Shock Shaft (2pcs/OPTIMA) 7Oy vv 7 QNATT4R) 500
0T240 Rear Shock Shaft (2pcs/OPTIMA) U7Yavsv 7 QNATT4R) 500

% FOR JAPANESE MARKET ONLY.

32

O—— Ol i

x2pcs x2pcs

0T252W 0T253
@ x4pcs

OTW123 OTW124

Silver Silver

S S
x2pcs x2pcs
Black Black

M M
Kit std X2pcs x2pcs
Gold Gold

H H

x2pcs x2pcs

@j x2pcs

Ball Nut 4.8mm x M2.6

SC246

Ul |
SCT001MB

) X2pcs

® x2pcs
Medium : Medium

* M (B E)
01248 Flange Shaft 3x26mm (2pcs/OPTIMA) T52 IV 7 M3x26mm) QAA T T4) 500
01249 Flange Shaft 3x30mm (2pcs/OPTIMA) 757947 M3x30mm) QAA T TAR) 500
OT252W  Wing (White/Javelin) R OZACA UMY EdN 600
0T253 Shock Gasket 12mm(4pcs) 23y I ARy b 12mmEA) 300
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima) 70>/ +>/3v7 71452y (SIMH 2A/47743) 1200
OTW124 Rear Shock Spring Set (S/M/H /2pcs/Optima) 773wy A7V 5 vk (SIMH2A/A774) 1200
SC215 Slipper Plate (2pcs/Scorpion 2014) A)yN=TL—bQNRI—EF> 2014) 200
SC216 Slipper Pad (2pcs/Scorpion 2014) A=y K QNAI—EF> 2014) 150
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014) - 48mmxM2.67K—)bFy k QA/ZAT—EF>2014) 250
SC246 Battery Strap (16X200mm) Ny 71)=ZZv 7 (16X200mm) 600
SCTO0TMB  Front Tire (Medium/2pcs/Scorpion 2014) 70OV MAY (2747 L2 NAD—EZ>/ 2014) 800
OTT244M  Block Tire 50x83x36mm M 7 0y724750x83x36mm M (47 74<) 1300



ULTIMA Parts List

UuT001 UT002

© xdpcs
©  cAPM2x20mm

UT010S UT011S

©0 _©=06

[=] @
e ———— —
° O] e © ., O OO0
5 o © 0 ) &
T~ n © ., © [a)
° © (©)] © 1 [
D ——
(b)
* M (B E)
UTo01 Bulkhead Set (ULTIMA) NVINY Ry TIVT4R) 700
UT002 Gear Box (ULTIMA) FTRYIR FIVT4R) 750
UT003 Wing Stay (ULTIMA) IAVIAT—TIVTAR) 800
UT004 Suspension Arm Set (ULTIMA) YA YAV T-Ly b TIVT4R) 600
UT006 Servo Saver Set (ULTIMA) H—Re—N\—ty b TIVT43) 1500
uT007 Radio Plate Set (ULTIMA) ANTL=bev b TIVT4R) 1100
UT008 Diff Gear Case & Pulley (ULTIMA) TIFTr—R&T == (T7IVT43) 800
UT009S Motor Plate (ULTIMA) E—2—TL—rTIT13) 1100
uTo10S Main Chassis (Silver/ULTIMA) A V= G WIN=ITIVT4) 4500
uTon1s Motor Guard (Silver/ULTIMA) E2—H—FZIWN=T7IVT4) 1300

% FOR JAPANESE MARKET ONLY.

I////////////I/////M
\_IIIIIIIIIIIIIIIIIIIII (2]

e e

| O [ Tim

X2pcs x10pcs

M3x6
Tapered Washer

UuTo019 UT020

'|||||||||||||\I||\|||||||||||||||I\||||\I|||||||||||||||\I||||||||||||||||||||||\|||||||||||\I||I\|||||||||||||||||||\|||||\||||||||| O xipc
) - FM M3x35mm
[ﬂ] @ '|||||||||||||\II|\||||||||||||||||\||||\||||||||||||||||\I||||||||||||||||||||||\|||||||||||\II|I\||||||||||||||||||I\|||||\|||||||||||||||I\|||||||||||||\||||\|||||||||||||
FM M3x40mm @
x4pcs

x3pcs

[0 @ x2pcs

FTP M3x10mm

© x10pcs
FHM M3x4mm

Flange Metal 3x6mm

UTB001

O(mm © (m

CAP M2.6x8mm CAP M2.6x12mm BT M2.6x5mm

@Mpcs x6pcs

_-Q mnemmms 3

UTHOO1WT UTHO02WT

8D Front Wheel 8D Rear Wheel
x10pcs
uT012 Servo Saver Shaft (ULTIMA) H—Rt—N\—=2v T (FIVT4R) 750
uTo13 Shaft 3x43mm(ULTIMA) v 7 R3x3mm (7 IV T4 ) 550
UT014 King Pin (ULTIMA) FIEY TIVTAR) 550
uTo15 Shaft 3x64mm(ULTIMA) % 7 R3x64mm (7 IV 74 <) 600
UT016 Front Wheel Shaft (ULTIMA) TOYNRA=IL v T TIVT4R) 700
uTo17 M3x6 Tapered Washer (Silver10pcs/ULTIMA) - M3x6 77—/ =73+ (ZILIA=10AY/7ILT4%) 500
uTo18 Servo Rod Set (ULTIMA) H—ROy Ry b FILT43) 600
U019 Flange Metal 3x6mm (ULTIMA) TIVI R 6mm (FIVT4) 500
UT020 M3 Screw Set (ULTIMA) M3 ZXZVa—t v TIVT4R) 500
UTB001 Non-Decoration Body (ULTIMA) /YTAb=3viRT4 (FIVT4R) 4500
UTHOOTWT 8D Front Wheel 50mm (White/2pcs/Ultima) 8D 70> bRA—)U (K74 M2A/7IVT4) 700
UTHOO2WT 8D Rear Wheel 50mm (White/2pcs/Ultima) 8D )71 —)L50mm (K74 M2A/7IL74<) 700
W0201 5.8 Steel Ball 10Pcs 5890 AF-ILR-IL10AY 700
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ULTIMA Option Parts List

@ [ x5pcs

Flat Head Screw(Hex/Titanium/M4x10/5pcs)
FAAFIER

(IIIIIIL] [o [T

Titanium Adjust Rod 38mm
FROTIvAROY R

Q1] [o [T Tummmm

Titanium Adjust Rod 50mm
FRUTIVAOYVE

BRGOO7F BRG002

X2pcs

x2pcs

X2pcs x4pcs

Flanged Bearing(3x6x2.5)2pcs
TIVINTII G

Shield Bearing(5x8x2.5)4Pcs
-V Y

OT210BK

mmle [ 0

X2pcs

Universal Swing Shaft (2pcs/Optima)
IZN\-HIVRA v T+

OoTW101

X2pcs

MCN Spur Gear 51T/48P(for Brushless Motor)
MCN R/\—%77 51T/48P (77 L AE—4—F)

OTW128

HD Slipper Pad (2pcs/Scorpion 2014)
IR USASIAVIN

OTW129

0

(o x2pcs Q)
CAP M2.6x8mm

Shock Plastic Parts (Black/OPTIMA)

23y TSNy

0T252BK/GR/OR/RIY

| Né
S L[
&)

Wing

A \

0T252 BK Black

0123 OR Orange Gold Damper Front (OPTIMA) Gold Damper Rear (OPTIMA)

1393 Yelow TR = Ta I RS =7

* M (B E) K A (HifkE)

1-534010HT  Flat Head Screw(Hex/Titanium/M4x10/5pcs) 5 E R (MAX10)(\ Y IR /FZVI5A) 650 OT252Y Wing (Yellow/Javelin) JAVT (¥R A IO— 600
92416 Titanium Adjust Rod 50mm FAVTIHAOYE 50mm 700 QOTW101 Ball Diff ( for Belt Drive / OPTIMA) R=IT TNV SATRIFTTA) 4800
92413 Titanium Adjust Rod 38mm FRAYTIHAROY R 38mm 600 OTW125 Universal Swing Shaft (2pcs/Optima) AZN-HIWRAT Y% T QNATTAR) 3800
BRGOO7F Shield Bearing(3x6x2.5)2Pcs TIVINT VT (3x6x2.5)2A 1000 OTW126 MCN Spur Gear 51T/48P(for Brushless Motor) MCN &/ 3—%77 517/48P (75> L AE—42—F8) 1000
BRG002 Shield Bearing(5x8x2.5)4Pcs = )URNT 7 (5x8x2.5)4 A 1000 SCwo21 HD Slipper Pad (2pcs/Scorpion 2014) HD RUwN=/\w R QA/RAO—EA>2014) 600
OT210BK  Shock Plastic Parts (Black/OPTIMA) 23V TSN (TZ99IATT4R) 400 OTW128  Gold Damper Front (OPTIMA) J=IVREV =70 N FTT47) 4200
0T252BK  Wing (Black/Javelin) TAVG (N TZ9Y 600 OTW129  Gold Damper Rear (OPTIMA) d—)VREVI= T (FTT4R) 4200
OT252GR  Wing (Peppermint Green/Javelin) DAVG (FGeNY )NV )—=> 600
OT2520R  Wing (Orange/Javelin) RO ACZUMIF A 600
OT252R Wing (Red/Javelin) IAVT (TN Ly R 600

% FOR JAPANESE MARKET ONLY.
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ULTIMA Option Parts List

SCT001S/HB OTT244S /H

/ \ O x2pcs
Front Tire SCT001 S Soft Block Tire 3x36mm OTT224 S Soft
70VhAY SCT001 HB Hard JavaA+v OTT224 HHard
OTW131 OTH245BK/SC/Y /W

0,

Mold Inner Sponge (50mmHard/Optima)
E- VA F=RAEY

8Hole Wheel 50 OTia4a oy
ole Wheel 50mm atin

OTH245 Y Yellow
8R—IVRA =) OTH245 W White

SCHO005BK /SC /W

Forz.mo 72\

SCHO05 BK Black
SCHO05 SC Satin
SCH005 W White

2.2 Front Wheel (2pcs./Scorpion 2014)
LAVFR 7aUMRA—lb

SCHO006BK / SC /W

For 2.2 Rear Tire

2.2 Rear Wheel ( 2pcs./Scorpion 2014)
DAVFR 7R =)

SCH006 SC Satin
SCHO06 W White

SCTO003H/M /S

FAT202S / SS

For 2.2 Front Tire For 2.2 Rear Tire
Front Tire/2WD/2.2inch O ttard | | RearTire/2pcs (Dirt Hog) FAT202S Soft
Ay 5CT003 S Soft Ut FAT202 55 Super Soft
K Eff (iR E)
SCT001S Front Tire (Soft/2pcs/Scorpion 2014) 70 MAY (Y TR2ANAD—EF>2014) 650

SCTO0THB  Front Tire (Hard/2pcs/Scorpion 2014) 70V MAY (I\=R2AN/AD—EA>2014) 800
OTT244S Block Tire 50x83x36mm S 7 0y724750x83x36mm S (4774 %) 1300
OTT244H Block Tire 50x83x36mm H T 0724 750x83x36mmH (4774 <) 1300
OTW131 Mold Inner Sponge (50mmHard/Optima) ~ E—Ib R4 F=ARVY  (S0mm/\—F/F774%) 1300
OTH245BK  8Hole Wheel 50mm (Black/2pcs/Optima) — 87-—)URA —)LS0mm (7572 A7 7 74<) 700
OTH2455C  8Hole Wheel S0mm (SatinChrome/2pcs/Optima) - 87—JbiiA —=)b50mm (77 0—LAy+2N/4 7 743)1000
OTH245Y  8Hole Wheel 50mm (Yellow/2pcs/Optima) 87— JbiRA—)L50mm (A TO—/2A/4 7 74<) 700
OTH245W  8Hole Wheel 50mm (White/2pcs/Optima) — 87-—)LURA —)L50mm (K741 M2A/A T 74<) 700
SCHO05BK 2.2 Front Wheel ( 2pcs./Black/Scorpion 2014) 2247F8 70V M=V QAT F99/A3-E42014) 800
SCHO05SC 2.2 Front Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 24 VF8 70N =1V QAR T/0-LoAy3AI-E 720141200
SCHOOSW 2.2 Front Wheel (2pcs./White/Scorpion 2014) 2247F8 70 M=V QANRTA MAI-EF2014) 800
SCHO06BK 2.2 Rear Wheel (2pcs./Black/Scorpion 2014) - 224YF@ U7 HRA=IVQAT 797 MAI-E42014) - 800
SCHO06SC 2.2 Rear Wheel ( 2pcs./Satin Chrome/Scorpion 2014) 2247F8 U754 =1V QAT /70~ LokyFAT-E 420141200
SCHO06W 2.2 Rear Wheel ( 2pcs/White/Scorpion 2014) 224 YFR U7 HA=IV QAR7A MAI—EF>2014) 800
SCT003H Front Tire Hard/2WD/2.2inch 70V MAY N—=R2WD/224 >V F 1300
SCTO03M  Front Tire Medium/2WD/2.2inch TOYNIAY ZTATLIWND2214 0 F 1300
SCT003S Front Tire Soft/2WD/2.2inch TOYV AT VT N2WD2214VF 1700
FAT202S Rear Tire/Soft/2pcs (Dirt Hog) X RAX/) 7 M 2pcs 900
FAT202SS  RearTire/ Super Soft/ 2pcs/ 2.2 inch V2L A—IN—Y T Mpes/ 2240 F 2000

% FOR JAPANESE MARKET ONLY.

‘/
S <
Small Wing - >
ZE—) VM*/ ’
5C224 BK Black ,/
224 RRed {

SC e
SC224 W White
SC224Y Yellow

SC224BK/R/W/Y LA43H/R

5.8mm Ball End
R—VIVR

H Hard Type
RRed »

®x10pcs

M3x6 Tapered Washer (Blue/10pcs)
T=I\=TvIv—(TIV—)

Light Weight

Y
x5pcs

5.8mm Hard Ball (5pcs)
IN—FR—=)

PNGS4820~36

Steel Pinion Gear 1/48 Pitch
AF—)VEZAVFA7 1/48
EvF

PNGS4820 20T PNGS4829 29T

PNGS4821 21T PNGS4830 30T

PNGS4822 22T PNGS4831 31T

PNGS4823 23T PNGS4832 32T

PNGS4824 24T PNGS4833 33T

Steel Pinion Gear PNGS4825 25T PNGS4834 34T

P PNGS4826 26T PNGS4835 35T

© Wﬂ]ﬂ PNGS4827 27T PNGS4836 36T

SS M3x3mm PNGS4828 28T

* R (HikE)
SC224BK  Wing (Black/Scorpion 2014) T4V (TZy9/A0—EA 2014) 400
SC224R Wing (Red/Scorpion 2014) 405 (Ly RIZAa—E7> 2014) 400
SC224W  Wing (White/Turbo Scorpion) IAVG (ROA M Z—RAD—EFY) 400
SC224Y Wing (Yellow/Scorpion 2014) A9 (A IO—/A0—EA>2014) 400
LA43H Ball End(5.8mm/Hard/12Pcs) A=)V R(5.8mm//\-R/12Pcs) 600
LA43R 5.8mm Ball End(Red / 12pcs) RIVIVR58¢(Ly F12pcs) 300
WO0141V M3x6 Tapered Washer (Blue/10pcs) M3x6 7—/ =7 4-(71L—/10Pcs) 450
WO0201H 5.8mm Hard Ball (Spcs) 5.8mm /\—RR—)L (5pcs) 700
PNGS4820  Steel Pinion Gear(20T)1/48 Pitch AF—IVEZFVF0M)1/48Ey F 700
PNGS4821  Steel Pinion Gear(21T)1/48 Pitch AF—=IVEZFVF N /A8E Y F 700
PNGS4822  Steel Pinion Gear(22T)1/48 Pitch AF—IVEZAVF(2M)1/48Ey F 700
PNGS4823  Steel Pinion Gear(23T)1/48 Pitch AF—IVEZFVF(23TN/48Ey F 700
PNGS4824  Steel Pinion Gear(24T)1/48 Pitch AF—=IVEZFVF 4N /48E Y F 700
PNGS4825  Steel Pinion Gear(25T)1/48 Pitch AF—IVEZA Y FV(25T)1/48¢" 7 700
PNGS4826  Steel Pinion Gear(26T)1/48 Pitch AF—IVEZFVF6T)1/48Ey F 700
PNGS4827  Steel Pinion Gear(27T)1/48 Pitch AF—=IVEZFVFQIMN/ABEYF 700
PNGS4828  Steel Pinion Gear(28T)1/48 Pitch AF—IVEZF V7 8M)1/48E v F 700
PNGS4829  Steel Pinion Gear(29T)1/48 Pitch AF—IVEZFVF9M)N/48Ey F 700
PNGS4830  Steel Pinion Gear(30T)1/48 Pitch AF—=IVEZFVF R0 /48E Y F 700
PNGS4831  Steel Pinion Gear(31T)1/48 Pitch AF—IVEZAVFYEIM/ABEYF 700
PNGS4832  Steel Pinion Gear(32T)1/48 Pitch AF—IVEZF RN/ F 700
PNGS4833  Steel Pinion Gear(33T)1/48 Pitch AF—IVEZFVFE3M/ABE Y F 700
PNGS4834  Steel Pinion Gear(34T)1/48 Pitch AF—IVEZF VP R4MN/M48E Yy F 700
PNGS4835  Steel Pinion Gear(35T)1/48 Pitch AF—IVEZFVFE5T)1/48Ey F 700
PNGS4836  Steel Pinion Gear(36T)1/48 Pitch AF—=IVEZFVFE61)1/48Ey F 700
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7_ E j] } l/ 7_]_ /]/ } l/ CHEMICAL O OIL % FOR JAPANESE MARKET ONLY.

IN—Y% FN K TEfifl =Y FN s E fifl

i artNames Description #F3R) Part Naes Description #F3R)

> 7Fv71) X (39) FIAEHRT )R 400 96508 | HG a4V MR PERPAN: 1P 800
Ring Gear Grease (3g) Teflon special grease. HG Joint Grease Grease for joint part.

FYOEFEZRD SBI\-VOTHHIER ERENZS
Reduces wearing of gear Use on metal joint parts. Reduces the wear
Hw o 24 (58 /10cc) | & A DB B LA SPAFUYTUFy R N7V IREA I
961788 Loctite (Medium Strength/10cc)| Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oll 1000
XY DEIEDICH I EHE N7V I RROEREZ 318
Protects from loose screws Protects quality of Bearing,

:/ IJ :I \/j_/r}b SILICONE OIL * FOR JAPANESE MARKET ONLY.

ma IN—=VE AP i

Aa IN—V% AE  xEmh & IN—=V% AE  |xEfd

No. Part Names Description | (i) l No. Part Names Description | (1) | No. Part Names Description | (§itk)
<1)327 A )U#100 (40cc) SIL | 1) 327 A JL#900 (40cc) SIL | ') 327 A 1#200000 (40cc)
0100 Silicone Qil #100 (40cc) 0900/ Silicone Qil #900 (40cc) 200000 Silicone Qil #200000 (40cc)
SIL | 21 3271 )V#150 (40cc) SIL | &7 A JLU#1000 (40cc) SIL | <371 1U#300000 (40cc)
0150] Silicone Oil #150 (40cc) 00| |1000] Silicone Oil #1000 (40cc) 300000| Silicone Oil #300000 (40cc)| | ¥ 7/ 51300
SIL | 1) 371 JLU#200 (40cc) SIL | 1) 3274 )L#1200 (40cc) SIL | ')A )L#500000 (40cc) | | for diffs.
0200] Silicone Oil #200 (40cc) 1200| Silicone Oil #1200 (40cc) 500000/ Silicone Qil #500000 (40cc)
SIL | &) 37 A JLU#250 (40cc) SIL | 1) 3271 )1#1300 (40cc) SIL | )27 )L#1000000 (20cc)
0250 Silicone Oil #250 (40cc) 1300| Silicone Oil #1300 (40cc) 1000000 Silicone Qil #1000000 (20cc)
SIL | ') 71 )L#300 (80cc) SIL | >1) 37 )L#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000| Silicone Oil #2000 (40cc) £600
SIL | </') 2741 1L#350 (80cc) SIL | 1) 37741 )L#4000 (40cc)
0350-8| Silicone Oil #350 (80cc) 4000/ Silicone Oil #4000 (40cc)
SIL | <1 a#A A )U#400 (80cc) SIL | 213274 )L#5000 (40cc)
0400-8| Silicone Qil #400 (80cc) 5000| Silicone Oil #5000 (40cc)
SIL | >1) a7 1) L#450 (80cc) SIL | >1) 3274 )L#6000 (40cc)
0450-8| Silicone Oil #450 (80cc) 2315~ 6000/ Silicone Oil #6000 (40cc) | | 7
SIL | /1) a># A 1L#500 (80cc) | | for shocks. SIL | 1) 344 )L#7000 (40cc) | | for diffs.
0500-8| Silicone Oil #500 (80cc) 7000/ Silicone Oil #7000 (40cc)
SIL | ') a4 A 1L#550 (80cc) SIL | 1) 3244 1U#10000 (40cc)
0550-8| Silicone Oil #550 (80cc) 21100 10000| Silicone Qil #10000 (40cc)
SIL | 1) a1 1L#600 (80cc) SIL | 1) 3244 1#20000 (40cc)
0600-8| Silicone Oil #600 (80cc) 20000| Silicone Qil #20000 (40cc)
SIL | 1) a7 A)L#650 (80cc) SIL | 1) 327 )L#30000 (40cc)
0650-8| Silicone Qil #650 (80cc) 30000| Silicone Qil #30000 (40cc)
SIL | =) a7 )L#700 (80cc) SIL | 1) 3274 1U#40000 (40cc)
0700-8| Silicone Oil #700 (80cc) 40000| Silicone Oil #40000 (40cc) £600
SIL | ') a4 A JL#750 (80cc) SIL | 1) 3241 1U#50000 (40cc)
0750-8| Silicone Oil #750 (80cc) 50000| Silicone Oil #50000 (40cc)
SIL | ') >4 1L#800 (80cc) SIL | 1) 3241 1U#60000 (40cc)
0800-8| Silicone Oil #800 (80cc) 60000/ Silicone Oil #60000 (40cc)
SIL | 1) a7 1L#850 (80cc) SIL | )27 )L#100000 (40cc)
0850-8| Silicone Qil #850 (80cc) 100000| Silicone Oil #100000 (40cc)

IL27bt1Jwv%2 ELECTRIC * FOR JAPANESE MARKET ONLY.

IN—=Y% AF K TE IN—=Y% nE K TE

Part Names Description (FHR)

R246- | ¥y AT = 36000V ZVNH-H 1y 71) =
8454 | MUSCLE POWER 3600HV Ni-MH Battery

Part Names Description (FHR)

Gens ace LiPo 4000R f L= F/4y 7 (45077 4V)
4201 | Gens ace LiPo 4000 2S1P Hard Case-8
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AA
Description

K E
(Hith)

IN—Y%

nA
Description

K E
(Hith)

Part Names

% 0)1@ OTH ERS % FOR JAPANESE MARKET ONLY.

IN—=Y% AP

Description

 TE i
(Hitk)

1200

Part Names

AKA & A 415 F (2/25/3/35/4/4.5mm)
AKA4007) AKA MULTI-TIP TIRE PUNCH

77/NLJU APPAREL * FOR JAPANESE MARKET ONLY.

IN—Y |

AR
Description

 TE i
(Hith)

Part Names

80823 |BigK2.0 £ b N 75wy 4000 96161 | ZYT AT ITTA b NSV ZBABYIA b 480
BK | Big K 2.0 Pit Mat Black (61x122cm) Setting Weight Weights for balance adjustment
80823 [BigK20tEw kv b Ly F 4000
R | Big K 2.0 Pit Mat Red (61x122cm)
AKA 7’ 7 g -'j- U — AKA ACCESSORY * FOR JAPANESE MARKET ONLY.

IN—YE

AR T

Part Names

(#Hith)

Description

B8002M) KVOSHO K Fade 2.0 Tt (RedM 2000 | |88007M | {izie o Swest Nowhood e Medlur 4800
880025 | KV OSHG K Fade 2.0 T.4n (Radid) 2000 | |88007S | e 5 0 Sweat Norehoo Red S 4800
ss002x e T o i) 2000 | 38007 i o St o oo Rea X Lrge
B8004L| ¥ Foio b Seat Witood Rt Lorea 5800 | - [38006L | KYOSHO K Cirde T-Shir (RediL) 2000
B8004M| { it 5.0 Swest Wikoos Red Hesium 5800 | 188008M| | YOS K Cire T-hirt (Redi) 2000
880045 ¢ Fhii3 0 Suoat Witiood Red Sl 5800 | 830085 | KYOSHO K Circe T-Shir (RedS) 2000
88005L | KOO Himeorontonr 2.0 (o) 9800 | - [88008XL) QYOSHO K Girde T-shir (RedIXL) 2000
88005M| KVOSHG Windbroaker 2.0 (V-Se0) 9800 | - [88005L | YES « Cirde Tt (RedL) 2000
880055 | (Y OSHO Windlreaker 2.0 (3-Size) 9800 | |2800am| | (V2SS Brte T-hrt (Redw 2000
s6005KL |00 Wincireaor 2. (XL5ve) 9800 | - |a6009s | KBS0k Cie T-stir (Redis) 2000
BB007L 2o 2.0 Sweat Norehoott Red Large 4800 | |se0ooxt| WO ENT Pt Toshirt (Reshw) 2000

AR

IN—YE

* E fff

% FOR JAPANESE MARKET ONLY.

Part Names

(Hitk)

Description

36219 | 3 eute Edge Reamer 1800
36262 i Saiiass PC-Body Sesors e 500
80165 grlc:)ls7s\ \I//V;/eztc(r?(sfgj);go%gqugqn)wm) 900

37



* RNMAERRIE20196E981 HIRIEDEDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

REANTIN=Y F T2 3aVIN—Y DEARE

KINSDBATTESIEAERICROY TWLEEY

Oz IO LI B LTLESHRETEANTIN=Y R AT a2V IN—=V =B A
L TTESBVICET BN TEX T,

@/ —VIIBETEEBALTCOLLEO BEITHEVEEI AV2—3 v b
W oBERTCTRATHTELN TELT,
(ReEZRUBERAC & BBEHRTIETM0FIANBZE > TRT TR TV
WTBVETDTFHTTELEL)

O mD THAICE L Cd@EmitE Hhd) EIERICHREFHRIBETT

KBZHNNFEIC L Y REFHRDRE Y £ OTTROENSAB/IRIC T THIRLELY,

XEBITFEAREE - KIREFIRBEFEFEX LOBRICE Y, BNBBANTEL
FTDTHEN LHTTREEL

1. £ REBIETERDBLIEEL,

T BELDBED COEMEE BV ROWEWBIEICTRIELEEWN, THLD/\—YDIEED
HNUSENEBATEE S, TDORITHEIL/EURERBE ZHERBIBDEBADAL—RITBYET,

7

— — - - 7
BIETCEBYINDSZE TEREDOIA Y TA VNV EXEI coEr SRR LUADET

BIETTHFEDN—Y D& E RN TIFETOHL REDIF T4 V-V EXE S ZF AT NEZTDH TEXTELY,

IA 2 ZA VIV EXENE. THRLED/N =Y DRmEPHEFZERLEICTIX LTLLEN EEHSRERESZHZIVV T
ISHEBCT . BERDTEEN BIEICHBEIFLET,

H—EREIR O CLEWBELTENET,

A BUREHIE TR B: SIETHE S/ S~V % CTEXNBH3~4 BT
K=Y DREL MBS EX LKL EZILS, BERDOTEED . HEIC
R 2. BEFLET,
A : FS54v
s IX—VERE
BRI 20D
ATYA—H
BENTY.
. J

2.85IE [ATIFEWISEIE RoBETEE, SBERS CEBATEET,

BIEIATIIEWSEIE RER—LX—I DS HERLAHTZEL,

4 N\
A2 =2y b CREICHELIAL
http://rc.kyosho.com E
A 2B =2y FTHERULAHDISEIE 2B (B 7LDy bhA— R,
3 123N DS BEVWfEF £ O TTRIALFEEL,
\_ J

REHRA S
T243-0021 $4%) || REATRER3050 BAT S R XA > 2 7—TF

OLEWVWERIEI——HHREET
Eah 046-229-4115 2S8R @ B~&8 (fiRB%Z <) 13:00~18:00
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The service mentioned below is available only for Japanese market.

= RVASSN T%%VEJ:TTEHT’,MUDEEF':ﬁb\/\ﬁﬁzf

MBIl #ELTHTLEFL LD BVRGED “Pb\i Lico. TBBAWEW:
BFEEE ey RB1—Y—HEAENBHVEEEE
RE1—Y—HEABENBEVE DRI, Ebé'gnﬁb\tt < b\ FEEOHEWEE AR
I BERIBE CERADD A 77V 7 AKLRBEETEEY <TEEL,

REANDESHEWNGEE - TR I—H %K=

FEICBEVEEORIE. TRE1——EBHREICTEK TN
BEVWEEDERIE. BFTicEm Ol EkEAEE CRED S . il EURGIAEON— I, TEES, BeES
(F—No)EBWBHEE, BEIN BFMICHHSEEETNL

z=xcosmcawt: 046-229-4115 BETOBMVE Ul B~ SRS AER)13:00~1800,
xcosmas: 046-229-4032  HiSEAmem suaste gy sy wex

EECOBMOAEE : T243-0021 )R EA™ EH 3050 EART VA2 —7F
REMI R 1T —1E#=5%

-------------------------------------------------------------------------------------------- e

HEVEE AR

BRWVE R FAXE FIBE CTHEEN ITEW BB FERR RECTREDOIZAZEREE TREE Y,
HxDFEIE BRIV EERAROIE—2RELTITEN

(& No.30625 B ULTIMA )
[E4 HEFE | THEA
CE%)\E ( =1 _ _ ) ﬂzﬁ E E H E
TfEA A=hH—% [SLEES - F—A—
ZOR TERD To
UHF
K4 R/CIE ) F
T
S EE _______
s it
TEED =
B 'EEEE ( ) FAX ( )
FEHORRIC -
s | B ( ) FAX ( )
| B~ SR(UEEER)I300~1800 TEESKALLEEE g | RAINo.gmerm )
7 _ N
BEEVEETEAM i mesEo -V BeBaES(E—No) BALVAEL BB KABRIECRAGR,
\_ )
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OSHO

THE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. mE%keS
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
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